LOG CRADLE

16277

Step 1: Assemble one half of the cradle as shown above.
Step 2: Repeat step one to assemble the other half.

Step 3: Assemble the two halves as shown below.

Please see reverse side for complete parts list.



ITEM NO. | QTY. | PART NO. | DESCRIPTION
] 4 | 16275TK Support - Log Cradle
2 4 | NB170 Nut - Serrated Flange 5/16-18
3 41 10197 Bolt - Carrioge 5/16-18 X 1
4 2 | 16276TK Plate - Table Log Cradle
5 4 | 10547 Bolt - Carriage 1/4-20 X 3/4
6 4 | NB524 Nut - Serrated Flange 1/4-20

17944 REV 12-041



